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Application No: 3679/2005
Applicant :MPW/ Construction Project Eng.
Contract : C.P:A 781 o

Spécification as perASTM D-41-94-

Date : 4/5/2005

Un :20/4/2005
Lab No : 1412005

Distillation.as per Test Method D-402-76 (Reapproved 1994)

, , . ASTM Requirements |  Results (%)
" Distilldtion,volume % of
the primer | .
1-up to 225°C Not less than 35 35
2-up to 360°C Not more than 65 ‘50
Solubility in Trichloroethylene as per test method D-2042-81
( Reapproved 1993 ). '
“ Soluble matter in Trichloroethylene =
ASTM Requircments Results
Not less than 99% 99.96%
C:- Water'in Petroleniu- prodixcts and Bituminous material as per test method

. D 95-33 (Reapproved 1990).

% water in the saﬁiple =Nil. %

REMARKS : 1-Results represent only the sample submitted for test
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Serial Number 74210 PA 00004 Ay, i,
Date of Reporting 2007/ 04/ 29 il
| Contractor/Client B 1S ey & g O send /3 gatal
Project Name Joedt daz bl o
Project Address , Je-bdlt Sl a_H4a
Contract No. , ' - | KU % PR
- Supervision Site . - aeta 3y s g piliee (Ka Gl YA
. Description & Identification / ST e el WA 3 st/ iy,
- Condition of Sample(s) | __(Bitamen) oo L dJe S | |
(Lse ) Baaall Ly plf ol dolia 45 i pteand -
Date of Test Request 2007/03/26 : b A s
MOD - LABS - 1363/ A et
Request NO.
Notes i 33 ~
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TEST OF BITUMEN-.BASED COATINGS FOR COLD APPLICATION

BS 6949:1991 Amendment No. 1

CLASSIFICATION : Type 1 (without filler) [iD:MOD-LABS- 1363/A |
| | TEST - RESULT SPECIFICATION
FLASH POINT 56 °C Class A& C: min, 32°C
ClassB:min,21°C
_ Film shall show no cissing, crawling,
-JOVER-COATING TIME Not affected sinking, lifting or wrinkling during
application or after 24 hrs. drying time.
N Film shall be smooth, opaque and free from
SURFACE FINISH Not affectad sags or runs or other surface imperfections. .
Film shall remain completely adherent to the
TAP WATER Film shows substrate and any blistering shall not exceed
RESISTANCE TO A Rating: 2(S2) | rating 2 (S3). The surface of exposed metal
revealed shall show no visible rust or pitting.
Film shall show no signs of breakdown and
Film shows any blistering shall not exceed rating 2 (S3).
RESISTANCE TO ARTIFICIAL SEA WATER Rating: 2(S2) The surface of i metal reveated shall
: show no visible rust or pitting.
BEND RESISTANCE Not aff . Film shall show no signs of cracking or of

becoming detached from the substrate.
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Kuwait University
College of

Engineering & Petroleum

"Awazel Bitumineous Primer
(As per ASTM D-41)

Test No. : T-69

23/6/2011
Page:3/3

Date :

(5) Penetration .
Sample temperature = 25"C

Specimen No [Penetration (0.Ilmm| Test Method [T — a
1 9.2 C 03 am
2 9 fom, Eo
N ASTM D-3
2 8.8
L A g
{6) Solubility in Trichloroethylene
Description Specimen #1 | Specimen #2 | Test Method
Weight of sample (gm) 2.380 2.232
: Weight of filterpaper + crucible 232.729 232.339 ASTM
(Before filtration) (gm) D -2042
/ Weight of filterpaper + crucible 232.734 232.849
. (After filtration) (gm)
\ Solubility < 99.79% 99.55%

~
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SHledg Bualg Sunimll Cilisgadll JS 4  Kuwait University
Center of Engineering, Laboralory _ Cotlege of
Testing & Calinrations Engineering & Petrolegm
To : MPW - LBG / PACE | Ref. 27364
From Center of Engineering, Laboratory Testing & Calibrations Report : CELTC 061611069
College of Engineering & Petroleum Date : 3/07/2011
Kuwait University Page :[1/2]

Dear Sir,

Please find attached the requested report according to the information below, and as per reporting department.

Report : CELTC 061611069
Test - Awazel Bitumineous Primer
Standard : As Enclosed

Client Name : Arab Contractor
Tested For : MPW - LBG / PACE
Project Name: Jahra Road

Contract No. : RA/166

No. of Pages : 2

“ample Deliveréd, State & Number:
Awazel Pime - D 41 in Good Condition.

Infox_‘mation Provided by Supervision:’
Supplier: Khajah Co.

Best regards.

LA ot 1 oD 1" ?H-B‘
R \iagr o

E mmeenr 8 Lab aratory

CELTC Manager
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Tel. (965) 2498 5388 - 2498 5975 - - Fax: {985) 2481 8495 - P.0.Box: 5369 Safat 13060 Kuwait
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Awazel Bitumineous Primer

C(A) Tests on original sample

(1) Saybolt Furel Viscosity
Samplc temperature = 25 °C

_(As per ASTM D-41)

69 00

Specimen No SFS (sec) Test Method
1 72.00
2 ASTM D-88

2) Distillation
Sample volume = 200

mi

i

i

§
-
.

ant:

Kuwait University
College of :
Engineering & Petroleum

Test No., : T-69°
Date : 23/6/2011
Page:2/3

B

A s o,
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!

& (alter heating)

Temperature (°C) 190 225 260 316 360 Test Method
Collected Volume (ml) 17 63 87 105
% Of total volume 8.5% 31.5% 43.5% % 525% | ASTM D-1402
% Of total distillate 16.2% 60.0% 82.9% 3% 100.0%
Residue from Distillation @ 360°C = ((200 - TD) / 200)*100 = 3% Not Less than 33%
Total Distillate = (TD/200)* 100 = 3% Not More than 65%
(3 Water Content
Sample weight 30.60 Test Method
Volume nt W atex (m[) 0 ASTM
LUl S0% D-93
(4) Solid Content
According to BS 3900 Pait- B2
Description Sample-1 Sample-2 Remarks

Wt _ol-dish+stirring rod (am) 15.822 13.6-6 -

~ WL of dish+stirring rod+sample (gm) 18.092 17.976 -
(belore heating)
Wit ol dish+stirring rod+sample  (gm) 17.044 16.902 3 h heating

. _ i 105¢

Wt ol wel sample  (gm) 227 233 -
Wi of dry sample  (am) 1.222 1.236 -
l’u‘unl uf non- \uldlile matter wlld 35.85% 3.91° -

@52% -/
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Ministry of Public Works
Covt. Center For Testing & Laboratories
Cons. Labs. Department
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Kaifan — Kuwait Cogllf . Gl :
Tel: 4834847 - 4840381 (1330) 4834347 - 4840381 (1330) : C1sab
Fax: 4841931 4841931 @ S8 -
. Test of Asphalt Primer
| Application No : 3453/2011-B Date : 3/1/2012
Applicant :MPW/Costruction Projects Eng..  On: 22/1272011
Contract : C.P.E247 Lab.No: 739/2011

" Specification as per ASTM D-41-94

-A- Distillation as per Test Method D-402-76 (Reapproved 1994)

Distiliation,vobumse % of | ASTM Requirements
1-up to 225°C Not less than 35 - 42
2-up to 360°C Not more than 65 50

B- Solubility in Trichloroethylene as per test method D-2042-81
( Reproved 1993). '

% Soluble matter in Trichloroethylene :

""" | Results
Not less than 99% 99,99Y,

C- Water in Petroleum products and Bituminous material as per test method
D 95-83 (Reproved 1990).

% water in the sample = Nil .

REMARKS : 1- Results repreéent only the sample submitted for test -

DIRECTOR,CONST LABS.DEPARTMENT
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Test of Bituminous Primer (ASTMD-41)

Client Name ~ : 4 gal) 45830 4S Report No.  : 120313034
Test For : Juay 310 Date : 15/08/2013
Project Name : A.ul JJAJI ABdlaa (al 4 pda e A.aha 9 Sl 9 sl Page :[1/1]
_Contract No. : 261 e '
Sampl.e . : Bituminous Primer Sample in Good Condition.
- Description -
S Results ‘
Test Name Units ' Average Standard
) 1 2 3 4 | 5 .
-Saybolt 'viscosity@25°c : sec | 4950 | 5175 | - . - 50.63 ASTM D-88
-Water content: R % 0.00 | 0.00 < - - 0.00 ASTM D-95

. Dr. Ammar Ben-Nakhi
CELTC Manager

005059

»Kuwalt Unzversxty wzll not be held lxable for consequent actzon based upon the results S0 obtamed in thzs report
T W celtc eng.kuniv: edu -Tel: (965) 2498 7357 - 2498 5975 - Fax: (965) 2481 8495 - P.O.Box: 5969 Safat 13060 Kuwait b
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ASTM D-41
Client Name Alghanim International Gen. Trad. & Cont. Co. W.L.LL Report No. : 031316075
Test For MOH / TROJB - SQC Date 121/03/2016
Project Name : Kuwait Cancer Center Page [1/1]
" Contract No. 28-2012/_2011/17 :
Sample _‘Awazel Primer - D-41 Sample was Submitted by Client in Good Condition.
Description ~ ~ Manufacturer: Awazel, Saudi Arabia.
, o Results
Test Name - | Units{™ L 5 5 - Average-| Standard -
M wiA | Distillation: ‘
- |asphan Residue@225°C: 645 | - - - 64.5
Asphalt Residue@360°C: | o | 485 | - - 485
, _ : - ASTM D-402
Total disttilate @225°C: 355 - - 355
Total disttilate @360°C: = | sisf - | - 51.5
-Solubility: % | 9956 | 9979 | - 9968 | ASTM D-2042
Specific Gravity @25°C | - | 0886 | 0.897 | - 0.89 | ASTMD-1475
000 - - 0.00 ASTM D-95

Dr. Ziad Abdelsalany
CELTC Manager

Test of Awazel Pri_mér

-Water content:

%

Dy, Zhadd AbdelSalam
Muna

o
vor uf Englraering Laboystory
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yeawatt nlversity

N\ - Kuwait University will not be held liable for co based upon the resi :
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